



Document Number	Issue Date	Rev. Date
SPL83126		

Eclipse™ Compressor Electrical Relay Panel Mounting Brackets Service Parts List

Index:

Component	See Page
Compressor	1, 2

Mounting location of Eclipse™ Compressor Electrical Relay Panel when the Foam Pump is Installed by the OEM

Note: When ordering parts, please supply pump serial number.

Compressor Electrical Relay Panel Mounting Brackets

REF. NO.	DESCRIPTION
1	Pump Mounting Bracket
2	Adapter Mounting Bracket
3	Hex Hd Screw, 3/4-10 x 2-1/4 in.
4	Hex Hd Screw, 1/2-13 x 1-1/2 in.

REF. NO.	DESCRIPTION
5	Hex Hd Screw, 5/16-18 x 1 in.
6	Hex Nut, 5/16-18
7	Plain Washer, 5/16 in.
8	Lock Washer, 5/16 in.

NOTE: FOAM PUMP FURNISHED BY OEM

